

Multimodal Analgesia Guidelines for Surgical Practice

Most surgical patients experience some degree of pain after surgery. Despite the near-universal use of short courses of opioids perioperatively, as many as 80% of patients report moderate to extreme postoperative pain.¹⁻² Surgical pain is multifactorial and, depending on the procedure, may involve nociceptive pain associated with incision and surgical injury, visceral pain associated with disruption of visceral structures, neuropathic pain secondary to nerve damage or transection and the inflammatory response to tissue damage. Compounding pain caused by the surgery itself, many patients present with conditions that are acutely painful or have a history of chronic pain. Thus, perioperative pain is often complex and multifactorial. Despite the ubiquity of pain in surgical practice, pain is poorly understood by many medical professionals and is seldom taught in medical schools, 96% of which have no dedicated pain medicine module.³ A better understanding of pain and the interventions that can be therapeutically applied to alleviate is among the most important aspects of better opioid stewardship and safer, effective analgesia.

Pain is best addressed by simultaneously intervening at multiple points in the physiological pathways involved in the transmission of pain signals. By selecting pharmacological agents that act on different channels, enzymes, and receptors, surgeons can leverage the additive and synergistic mechanisms of analgesia provided by complementary medications to treat pain more comprehensively. At the same time, surgeons and anesthesiologists also have a powerful array of regional anesthetic and analgesic interventions at their disposal which, if used widely and consistently, have the potential to provide anatomically selective anesthesia and analgesia, further reducing the need for analgesics. Evidence supporting the concomitant use of regional and nonopioid pharmacologic analgesia for acute perioperative pain is strong, and the possibility that such multimodal approaches may reduce the incidence of chronic postsurgical pain (CPSP) may additionally motivate surgical care teams to use multiple modes of pain control for all their patients.^{4,5-10}

An obvious, common-sense approach to reducing our national reliance on opioids is to ensure that every surgical patient is offered nonopioid analgesics. Despite evidence in support of alternatives to opioids, physicians and hospitals frequently fail to offer surgical patients more than one mode of pain control. While virtually every surgical patient in the U.S. receives opioid analgesia, the likelihood of receiving a single nonopioid analgesic after surgery ranges from 43% to 99% depending on the institution, while the likelihood of receiving two nonopioid agents ranges from 8% to 92%.¹¹ The consistent delivery of multimodal analgesia remains an area of opportunity for reducing perioperative opioid use.

Opioid monotherapy often fails to achieve adequate analgesia and exposes patients to both increased immediate risk of Opioid-Related Adverse Drug Events (ORADEs) and long-term risk of dependence and addiction. For some surgical patients, scheduled Acetaminophen APAP and a Non-Steroidal Anti-Inflammatory (NSAID) provide adequate analgesia. For others, the addition of one or more nonopioid therapies may reduce or eliminate perioperative opioid requirements while simultaneously improving pain control and the speed of recovery.¹²⁻¹⁴ Appropriate use of the nonopioid therapies described below may significantly improve perioperative pain management. Surgeons and anesthesiologists who modify their clinical practices to employ more multimodal pharmacologic and nonpharmacologic approaches may deliver better, safer patient care while simultaneously protecting their communities from the harm associated with unused opioid medications.

When selecting multimodal analgesic medications and interventions, surgeons and anesthesiologists must contend with the lack of high-quality, procedure-specific evidence for many of the suggestions outlined in the pathways below.¹⁵ Further research is urgently needed to determine the quality of evidence and strength of recommendations for many elements in these pathways. That said, the absence of conclusive findings must be weighed against the incontrovertible evidence of the immediate and long-term harms caused by an overreliance on opioid analgesia,

and clinicians are encouraged to consider the relatively safe risk profiles of the many nonopioid options available. Surgeons and anesthesiologists must partner with researchers, pharmacists, and nurses to define and implement safe and effective analgesic protocols that incorporate available and evolving evidence in a way that is compatible with their unique practice settings.

Practice Recommendations

1. Surgeons and anesthesiologists are encouraged to use multimodal analgesia and adopt the following principles when managing perioperative pain:

- a. Use nonopioid approaches as first-line therapies.
- b. Use several pharmacological agents and/or regional anesthetic/analgesic interventions for pain control rather than relying on opioid monotherapy.
- c. Use opioids primarily as rescue medications.
- d. Emphasize realistic, functional pain management goals with patients.
- e. Use empathic language when discussing pain.

2. Before every surgery, surgeons and anesthesiologists are encouraged to discuss the neuraxial and regional anesthetic techniques that may apply to each case and the risks and benefits of each.

a. Surgical teams are encouraged to work together to select the modes of neuraxial anesthesia, peripheral nerve or plane blocks, single-shot blocks, and/or catheter placement for Continuous Wound Infiltration (CWI) that are safe, effective and best suited to each patient to reduce postoperative pain and opioid consumption.

b. Surgeons may wish to consider wound infiltration with amide anesthetics and/or, in appropriate patients, installation of intraperitoneal local anesthetic (IPLA).

c. Collaboration between surgeons and anesthesiologists may require the restructuring of operative workflows to efficiently facilitate the wider use of regional anesthetic interventions.

d. Ideally, a plan for altering the approach to regional anesthesia/analgesia will be in place before surgery in the event that a laparoscopic procedure must be converted to an open procedure.

e. It is advised that patients be informed of the risks and benefits of regional anesthesia/analgesia and that patient consent be obtained before surgery for the use of any appropriate regional anesthesia/analgesia in the case that such an approach becomes indicated if not initially planned.

i. It is recommended that standard preoperative consent forms be amended to facilitate the use of any appropriate regional anesthetic and analgesic interventions.

f. Surgical and anesthesiology teams can work with hospitals to ensure that they are credentialed and have the equipment necessary to perform these opioid-sparing procedures.

3. Anesthesiologists are encouraged to consider the use of opioid-sparing or opioid-free anesthesia protocols when clinically appropriate.

4. Surgical clinicians are encouraged to consider the use of preoperative and intraoperative medications that may contribute to reduced postoperative pain and analgesic requirements and are encouraged to use

nonopioid analgesics in the postoperative period.

a. Strongly consider concomitantly prescribing scheduled APAP and an NSAID for the treatment of perioperative pain.

i. It is suggested that APAP be used pre-, intra-, and postoperatively for any surgical patient in whom it is not contraindicated. ii. It is recommended that NSAIDs be strongly considered for pre- and postoperative pain management unless contraindicated. Although NSAIDs have in the past been avoided out of surgical, renal, and bleeding concerns, more recent research supports the perioperative benefits of these medications for the majority of surgical procedures.

b. Low-dose, sub-dissociative ketamine is an effective analgesic that can be opioid-sparing during and following many different surgeries. It may be particularly beneficial for patients with chronic pain or opioid dependence.

c. IV lidocaine is an effective analgesic; it is recommended that its routine intra- and postoperative administration be supported by appropriate education and hospital policies.

d. Alpha-agonists (dexmedetomidine, clonidine), N-methyl-D-aspartate receptor (NMDA) antagonists in addition to ketamine (magnesium) and esmolol are agents that may have analgesic benefits for some patients.

e. Consider using an amine-reuptake inhibitor (e.g., duloxetine, venlafaxine) or a gabapentinoid when CPSP is anticipated or when managing patients with pre-existing chronic pain conditions. Consider coordinating with primary care or pain clinicians who can manage the ongoing use of these agents.

f. Consider the use of topical medications for pain control, including topical lidocaine and diclofenac.

g. Consider advocating for or conducting further research into pharmacological agents that have limited evidence or pre-clinical evidence supporting their potential use as analgesics.

5. Surgical clinicians are encouraged to familiarize themselves with the identification and targeted treatment of different types of perioperative pain and comorbid pain conditions.

a. Consider NSAIDs, APAP, and glucocorticoids for somatic pain or pain with an inflammatory component.

b. For pain with a tension or spastic component, consider muscle relaxants or antispasmodics.

c. For pain with a neuropathic component, consider gabapentinoids and/or topical and Intravenous (IV) lidocaine.

d. For chronic neuropathic, musculoskeletal, or abdominal pain, consider an amine-reuptake inhibitor (e.g., duloxetine, venlafaxine).

6. Opioids are best reserved for pain that is severe or limits function despite the use of nonopioid treatments.

a. When opioid analgesia is used, the concurrent receipt of opioids and nonopioid analgesics can reduce the patient's total opioid requirements and improve pain management.¹⁶

b. Monoproducts of opioids, including oxycodone, hydromorphone, and morphine sulfate, are preferred over combination products that contain APAP. This allows APAP to be taken preferentially and used as a first-line agent with a lower risk of supratherapeutic dosing or accidental poisoning.¹⁷

c. It is advised that postoperative opioids be tapered or discontinued as soon as possible.

d. It is recommended that surgical patients who received no opioid analgesia in the last 24 hours of hospitalization not be discharged with a prescription for an opioid.

7. Surgical teams are encouraged to integrate multimodal treatment strategies and pathways into their computerized physician order entry systems to facilitate the seamless adoption and safe delivery of novel medications.

8. Nonpharmacologic options can be used concomitantly with medications and regional anesthesia for the treatment of all types of pain.

9. Surgical teams are encouraged to consider the use of opioid-sparing multimodal perioperative pain management as suggested in the pain management options outlined below for:

- a. Colorectal
- b. Cholecystectomy
- c. Appendectomy
- d. Ventral abdominal wall repair
- e. Inguinal herniorrhaphy
- f. Mastectomy
- g. Breast Biopsy, Lumpectomy +/- sentinel lymph node biopsy (SLNB)
- h. Thoracotomy

<u>NOTE</u>: The principles of enhanced recovery pathways and the analgesic interventions suggested in these sample pain management pathways can be applied to surgical procedures beyond those addressed here.

Opioid-Sparing Multimodal Perioperative Pain Pathways

For Common Surgical Procedures

The following recommendations are derived from existing enhanced recovery pathways (ERPs), a comprehensive literature review and expert opinion. The clinical judgment of surgeons and anesthesiologists must always supersede suggested clinical care pathways.

The following pathways offer comprehensive lists of interventions that may be useful for improving perioperative pain management and limiting patient opioid exposure. Surgical teams are encouraged to select from these options the pharmacological and regional anesthetic interventions that are best suited to each patient and procedure. It is in no way intended that most or all of the interventions listed below be used for any one patient or procedure. For **every** patient, the risks and benefits of **every** intervention and combination of interventions must be carefully weighed in consultation with the patient and the entire surgical team. Patients undergoing minimally invasive procedures will generally require fewer, low-risk multimodal analgesic options; patients undergoing major surgeries may benefit from more extensive, possibly higher-risk, multimodal analgesic interventions. For the vast majority of patients, it is recommended that multimodal analgesic interventions be carefully selected from the sample pain pathways below to address pain at multiple anatomic and physiological junctures.

The interventions included in the procedure-specific lists of possible multimodal pharmacological agents and regional anesthetic and analgesic techniques below are divided into the preoperative, intraoperative, immediate postoperative, and discharge periods. They are further loosely organized into the following categories:

1. Interventions that are recommended for the majority of patients appear under the heading "Recommend" for the relevant perioperative period.

2. Interventions that may be useful additions to an opioid-sparing multimodal analgesic regimen in patients without contraindications appear under the heading "Consider."

3. Beneath the "Recommend" and "Consider" categories are additional "Consider" pain management interventions that may be relevant to patients undergoing major and/or open procedures that are anticipated to produce moderate-to-severe postoperative pain. Consider also for patients who may benefit from more comprehensive pain management regimens, including those receiving chronic opioid therapy for pain, those receiving naltrexone, buprenorphine, or methadone for addiction treatment, those with a history of refractory or difficult-to-control postoperative pain and patients who request opioid-free surgery.

The pathways below are limited to considerations of pain and analgesia. Many of the recommendations for nonopioid anesthesia and analgesia presented below are derived from existing ERPs. Surgeries conducted using comprehensive enhanced recovery protocols have been demonstrated to result in reduced postoperative pain and analgesic requirements, and surgeons and anesthesiologists may consider developing and implementing full ERPs at their institutions where feasible and clinically appropriate.

It is recommended that multimodal analgesic regimens be tailored to safely meet the needs of individual patients. It is also recommended that medication selection and dosages be adjusted based on patient-specific factors, including organ function, comorbidities, home medication regimens, and previous medication intolerances. Several of these drugs and blocks when administered together or in combination with anesthetic drugs or opioids can contribute to perioperative bradycardia, dysrhythmias, hypotension, local anesthetic toxicity, renal disease, respiratory depression, somnolence, and other adverse effects. The risk of these adverse effects can be decreased by eliminating certain drug-drug combinations, giving a single dose and/or reduced dosages of certain drugs, and timing the administration of certain drugs so that they

do not reach peak levels simultaneously. Anesthesiologists and surgeons must understand the administration instructions, benefits, and risks of each block, drug, and block/drug combination, and are encouraged to consult a pharmacist for guidance regarding the use of the agents in these pathways as needed.

At Preoperative Consultation:

1. Educate all patients and caregivers on reasonable postoperative expectations. It is important to emphasize that some pain following surgery is normal and that the elimination of pain can conceal valuable clinical information. Patients and caregivers may be further counseled that mild pain can be a helpful tool for moderating patient activity.

2. Families and caregivers are encouraged to take measures to ensure that the patient has adequate rest and respite from work and family obligations following surgery in order to facilitate optimal postoperative healing.

3. It is advised that patients and caregivers be educated that improvements in function are as important as improvements in pain intensity. It is important to stress that some limitations in function are to be expected following surgery and will resolve as healing progresses.

4. Involve patients and family or caregivers in the development of a pain management plan, emphasizing both the immediate and long-term risks of opioid use and the benefits of multimodal analgesia, including nonpharmacologic modalities.

5. Screen patients for elevated risk of developing Opioid Use Disorder (OUD). Consider providing a behavioral health referral and additional psychosocial support for high-risk patients.

6. Identify and provide appropriate care for patients receiving chronic opioid therapy (COT) or Medications for Opioid Use Disorder (MOUD) and those with untreated OUD.

7. Screen patients for an elevated risk of developing CPSP. Consider the early involvement of pain medicine service and/or additional psychosocial support systems.

8. Advise patients that prehabilitation with smoking cessation, daily physical activity, increased protein intake in the week before surgery, and a protein drink before surgery may speed recovery and indirectly reduce the duration and intensity of postoperative pain.

9. Discuss over-the-counter (OTC) pain medications with your patient ahead of time and encourage them to have this medication on hand before surgery.

10. Direct patients to where they can find out what their financial obligation will be for the upcoming procedure so that they can plan ahead and not be surprised by a large bill.

Opioid-sparing Multimodal Analgesic Pathway for *Colorectal Surgeries*

Preoperative Recommendations	Consider for Preoperative Use
APAP 1000 mg PO once	 Cyclooxygenase (COX)-2 NSAID (celecoxib 200-400 mg PO once OR meloxicam 7.5-15 mg PO once) Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction¹⁸ Gabapentin 300-600 mg PO once OR pregabalin 75-150 mg PO once (adjust the dose for age, renal function)¹⁹⁻²⁰ Caution with concomitant sedative prescribing, including opioids. Efficacy and safety evidence is mixed.

It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to the

pr	oc	ea	ur	e.	

Intraoperative Recommendations	Consider for Intraoperative Use
 <u>Operative technique</u>: Laparoscopic repair is associated with less postoperative pain²¹⁻²⁶ <u>Operative anesthesia</u>: Minimize or avoid induction opioids and minimize intraoperative maintenance opioids Infiltration of local amide anesthetic at the surgical sites²⁷ <u>Pharmacologic agents</u>: APAP 1000 mg IV if more than 6 hours since the last dose and the patient cannot take PO, with a goal of administering a dose every 6 hours Ketorolac 15 mg IV at closure, unless contraindicated or an NSAID was administered preoperatively 	 Operative anesthesia: Opioid-free total intravenous anesthesia (TIVA) (e.g., propofol, dexmedetomidine, lidocaine, and ketamine)²⁸ Regional anesthesia, consider²⁹⁻³¹ Transversus abdominis plane (TAP) block (single shot or continuous infusion) Quadratus lumborum (QL2 or TQL) block³² Erector spinae block³³ Rectus sheath block³⁴ Consider the use of bupivacaine for incisional and/or regional analgesia.³⁴⁻³⁶ Liposomal formulations lack evidence in terms of cost vs benefit. Consider instillation of intraperitoneal local anesthetic (IPLA)³⁷⁻³⁸ Pharmacologic agents: Lidocaine 1.5 mg/kg IV bolus (max dose 150 mg) +/- 1-3 mg/kg/hr IV infusion³⁹⁻⁴² It is recommended that infusion be stopped if and when incisional and/or regional

 bupivacaine product is administered Esmolol loading dose of 0.5 mg/kg IV bolus over one minute followed by 0.01-0.05 mg/kg/min IV infusion⁴³⁻⁴⁴ Magnesium sulfate 30-50 mg/kg IV bolus followed by 6-20 mg/kg/hr IV infusion OR 4 gm IV given over 30-60 minutes at the close of case⁴⁵⁻⁴⁸

Consider for Intraoperative Use

For major open colorectal surgeries or as adjunctive analgesia for patients who are anticipated to have difficult-to-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic agents:

- Ketamine 0.1-0.3 mg/kg IV bolus once pre-incision +/- ketamine 0.1-0.3 mg/kg/hr IV infusion⁴⁹⁻⁵²
- Dexmedetomidine 0.8-1 mcg/kg IV bolus + 0.2-0.8 mcg/kg/hr IV infusion⁵²⁻⁵⁸
- Catheter placement for continuous wound infusions with amide anesthetic

Regional analgesia:

• Neuraxial analgesia: spinal, thoracic epidural anesthesia (TEA) or combined spinal and epidural anesthesia (CSEA)⁵⁹

• For patients with thoracic epidural, consider administering a bolus prior to incision and/or running an infusion intraoperatively

Postoperative Recommendations	Consider for Postoperative Use
 APAP 1 g PO every 6-8 hours until pain is resolved. Use IV APAP only for patients in whom oral and PR administration are contraindicated PLUS Nonpharmacological interventions 	 Ketorolac 15 mg IV every 6 hours for 24-48 hours followed by NSAID (ibuprofen 600 mg PO every 6 hours OR naproxen 500 mg PO every 12 hours) OR COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours) OR meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Gabapentin 300-600 mg PO 1 to 3 times daily OR pregabalin 75-150 mg PO 1 to 2 times daily (adjust for age, renal function)⁶⁰ Lidocaine 1-2 mg/kg/hr IV infusion³⁹⁻⁴² Avoid if bupivacaine product used or continuous wound infusion continued Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches)

For major open colorectal procedures or as adjunctive analgesia for patients who are anticipated to have difficultto-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic agents:

- Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion for 24-48 hours⁴⁹⁻⁵²
- Dexmedetomidine 0.2-0.8 mcg/kg/hr IV infusion for up to 24 hours^{53-55,58}
- Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours (avoid if bupivacaine or other forms of wound infusion or epidural amide anesthetic are continued)

Regional analgesia:

- Continuous wound infusion with amide anesthetic
- Continued epidural adjunctive analgesia

It is recommended that opioids be reserved for patients whose pain is not well controlled with nonopioid analgesia, that patients receiving opioid therapy be maintained on multimodal analgesic agents as clinically appropriate and that opioid monotherapy be avoided.

Initiate opioid treatment with:

- Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed **OR**
- Morphine IR 5-15 mg PO every 4 to 6 hours as needed

For pain not controlled with above opioid options, consider:

- Tramadol 50-100 mg PO every 4 hours
- Hydromorphone IR 2 mg PO every 4 hours as needed

For pain not controlled by oral opioids, if the patient has strict NPO, or for severe breakthrough pain, consider:

• Hydromorphone 0.5 mg IV every 2 hours as needed

Discharge Recommendations	Consider for Prescription on Discharge
 APAP 1 g PO every 6 to 8 hours until pain is resolved Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches) For opioid-naïve patients, prescribe between 0 and 15 tablets of oxycodone 5 mg (or other opioid monoproduct equivalent) for open, or between 0 and 10 tablets for laparoscopic colectomy. 	 NSAID (ibuprofen 600 mg PO every 6 hours OR naproxen 500 mg PO every 12 hours) OR COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours OR meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved For patients who benefitted from gabapentinoid therapy while hospitalized, consider prescribing a 5- to 10-day course of a gabapentinoids upon discharge. It is suggested that the discharge dosing regimen match the inpatient dosing regimen. It is recommended that concurrent use of gabapentinoids and opioids in the outpatient setting be avoided as it increases the risk of respiratory depression.

Multimodal Analgesic Pathway for <u>Cholecystectomy</u>

Preoperative Recommendations	Consider for Preoperative Use
 APAP 1000 mg PO once COX-2 NSAID (celecoxib 200-400 mg PO once <i>OR</i> meloxicam 7.5-15 mg PO once) 	 Gabapentin 300-600 mg PO once <i>OR</i> pregabalin 75-150 mg PO once (adjust dose for age, renal function)⁶⁰⁻⁶³ Tizanidine 4 mg PO once⁶⁴⁻⁶⁵

It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to the

procedure.

Intraoperative Recommendations	Consider for Intraoperative Use
 Operative technique:⁶⁶ Laparoscopic surgery is associated with less postoperative pain Low-pressure (10-12 mm Hg) peritoneum if surgically feasible Saline lavage and suction after removal of the gallbladder if there is spillage of bile Aspiration of pneumoperitoneum gas Operative anesthesia: Minimize or avoid induction opioids, and minimize intraoperative maintenance opioids Infiltration of local amide anesthetic at the surgical sites⁶⁷ Pharmacologic agents: Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction^{67, 82-83} Ketorolac 15 mg IV, unless contraindicated or an NSAID was administered preoperatively 	 <u>Operative anesthesia</u>: Opioid-free/sparing total intravenous anesthesia (TIVA) (e.g., propofol, dexmedetomidine, lidocaine, and ketamine)⁵⁶ Instillation of IPLA⁶⁹⁻⁷⁴ <u>Regional anesthesia, consider</u>: Rectus sheath block⁷⁵ <u>Pharmacologic agents</u>: Lidocaine 1.5 mg/kg IV bolus (max 150 mg) followed by 1-3 mg/kg/hr IV infusion^{39-41,56,76-78} Esmolol loading dose of 0.5 mg/kg IV bolus over one minute followed by 0.01-0.05 mg/kg/min IV infusion⁷⁹⁻⁸¹ Magnesium sulfate 30-50 mg/kg IV bolus followed by 6-20 mg/kg/hr IV infusion <i>OR</i> 4 gm IV given over 30-60 minutes at the close of case⁴⁵⁻⁴⁸

Consider for Intraoperative Use

For open cholecystectomy or as adjunctive analgesia for patients who are anticipated to have difficult-tomanage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic agents:

- Ketamine 0.1-0.3 mg/kg IV bolus once pre-incision +/- 0.1-0.3 mg/kg/hr IV infusion^{49-52,84}
- Dexmedetomidine 0.8-1 mcg/kg/hr IV bolus +/- 0.2-0.8 mcg/kg/hr IV infusion^{60,85-86}
- Regional anesthesia:
 - Neuraxial analgesia: spinal, TEA or CSE^{76,87-89}

- TAP block⁹⁰
- Quadratus lumborum block⁹⁰
- Subcostal TAP blocks⁹¹
- Bilateral T6 erector spinae plane (ESP) single-shot blocks^{33,92}
- Catheter placement for continuous wound infusions with local anesthetic

Postoperative Recommendations	Consider for Postoperative Use
 APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Nonpharmacological interventions 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to three patches

For open cholecystectomy or as adjunctive analgesia for patients who are anticipated to have difficult-tomanage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, use the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic agents:

- Gabapentin scheduled 300-600 mg PO 1 to 3 times daily OR pregabalin 50-150 mg PO 1 to 2 times daily⁶³
- Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion for 24-48 hrs^{49-52,84}
- Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours (avoid if other forms of wound infusion or epidural amide anesthetic are continued)³⁹⁻⁴²

It is recommended that opioids be reserved for patients whose pain is not well controlled with nonopioid analgesia. Clinicians are encouraged to maintain patients receiving opioid therapy on multimodal analgesic agents as clinically appropriate; it is advised that opioid monotherapy be avoided.

Initiate opioid treatment with:

- Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed **OR**
- Morphine IR 5-15 mg PO every 4 to 6 hours as needed
- For pain not controlled with above opioid options, consider:
 - Tramadol 50-100 mg PO every 4 hours
 - Hydromorphone IR 2 mg PO every 4 hours as needed
- For pain not controlled by oral opioids, if patient strict NPO or for severe breakthrough pain,

consider:

• Hydromorphone 0.5 mg IV every 2 hours as needed

Discharge Recommendations	Consider for Discharge
 APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches)

- NSAID (ibuprofen 600 mg PO every 6 hours *OR* naproxen 500 mg PO every 12 hours) *OR*
- COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours **OR** meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved
- For opioid-naïve patients, prescribe between 0 and 10 tablets of oxycodone 5 mg (or other opioid monoproduct equivalent) for laparoscopic cholecystectomy and between 0 and 15 tablets for open cholecystectomy.
- For patients who benefitted from gabapentinoid therapy while hospitalized, consider prescribing a 5- to 10-day course of a gabapentinoid upon discharge.
 - It is recommended that the discharge dosing regimen match the inpatient regimen.
 - It is recommended that concurrent use of gabapentinoids and opioids in the outpatient setting be avoided as it increases the risk of respiratory depression.

Opioid-sparing Multimodal Analgesic Pathway for Appendectomy

Preoperative Recommendations	Consider for Preoperative Use
 APAP 1000 mg PO once COX-2 NSAID (celecoxib 200-400 mg PO once <i>OR</i> meloxicam 7.5-15 mg PO once) 	 Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction⁸² Gabapentin 300-600 mg PO once <i>OR</i> Pregabalin 75-150 mg PO once (adjust dose for age, renal function)^{19-20,62}

It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to procedure.

Intraoperative Recommendations	Consider for Intraoperative Use
 <u>Operative technique</u>: Laparoscopic repair is associated with less postoperative pain⁹⁴⁻⁹⁵ <u>Operative anesthesia</u>: Minimize or avoid induction opioids and minimize intraoperative maintenance opioids. Infiltration of local amide anesthetic at surgical sites^{38,96} 	 <u>Operative technique</u>: Single-port technique <u>Operative anesthesia</u>: Opioid-free/sparing TIVA (e.g., propofol, dexmedetomidine, lidocaine, and ketamine)²⁸ Instillation of IPLA⁹⁷⁻⁹⁸ <u>Pharmacologic agents</u>: Lidocaine 1.5 mg/kg IV bolus (max 150 mg) followed by 1-3 mg/kg/hr IV infusion³⁹⁻⁴¹ Esmolol loading dose of 0.5 mg/kg IV bolus over 1 minute followed by 0.01-0.05 mg/kg/min IV infusion^{43-44,99-100} Magnesium sulfate 30-50 mg/kg IV bolus followed by 6-20 mg/kg/hr IV infusion <i>OR</i> 4 gm IV given over 30-60 minutes at the close of case⁴⁵⁻⁴⁸

	 <u>Regional anesthesia, consider</u>: TAP block^{30,101} Quadratus lumborum block³² 	
Consider for Int	raoperative Use	
For open appendectomy or as adjunctive analgesia for patients who are anticipated to have difficult-to-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate: <u>Pharmacologic agents:</u> <u>Ketamine 0.1-0.3 mg/kg IV bolus once pre-incision +/- 0.1-0.3 mg/kg/br IV infusion⁴⁹⁻⁵²</u>		
 Dexmedetomidine 0.8-1 mcg/kg/hr IV bolus +/- 0.2-0.8 mcg/kg/hr IV infusion^{58,54,102} <u>Regional Anesthesia</u>: Consider epidural/spinal/CSEA as sole mode of anesthesia or as adjunctive analgesia¹⁰³⁻¹⁰⁴ Consider preoperative TEA placement For patients with a thoracic epidural, consider providing a bolus prior to incision and/or running infusion intraoperatively Consider placing a catheter for continuous wound infusion with amide anesthetic 		
Postoperative Recommendations	Consider for Postoperative Use	
 APAP 1 g PO every 6 to 8 hours <i>PLUS</i> Ketorolac 15 mg IV every 6 hours for 24-48 hours followed by NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Lidocaine 5% patch topically once daily, applied adjacent to incision (up to 3 patches)¹⁰⁵ 	 Gabapentin 300-600 mg PO 1 to 3 times daily OR pregabalin 75-150 mg PO once or twice daily (adjust dose for age, renal function) 	

Pharmacologic agents:

- Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion for 24-48 hours⁴⁹⁻⁵²
- Dexmedetomidine 0.2-0.8 mcg/kg/hr IV infusion for up to 24 hours⁵⁴

multimodal agents and one or more of the following as clinically appropriate:

- Gabapentin 300-600 mg PO 1 to 3 times daily **OR** pregabalin 75-150 mg PO once or twice daily
- Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours (avoid if other forms of wound infusion or epidural amide anesthetic are continued)³⁹⁻⁴²

Regional anesthesia:

• Continuous wound infusion with amide anesthetic⁶⁰

It is recommended that opioids be reserved for patients whose pain is not well controlled with nonopioid analgesia. Clinicians are encouraged to maintain patients receiving opioid therapy on multimodal analgesic agents as clinically appropriate; it is advised that opioid monotherapy be avoided.

Initiate opioid treatment with:

- Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed **OR**
- Morphine IR 5-15 mg PO every 4 to 6 hours as needed

For pain not controlled with above opioid options, consider:

- Tramadol 50-100 mg PO every 4 hours
- Hydromorphone IR 2 mg PO every 4 hours as needed

For pain not controlled by oral opioids, if patient strict NPO or for severe breakthrough pain,

<u>conside</u>r:

• Hydromorphone 0.5 mg IV every 2 hours as needed

Discharge Recommendations	Consider for Discharge
 APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Lidocaine 5% patch once daily, applied adjacent to incision (up to three patches) For opioid-naïve patients, prescribe between zero and 10 tablets of oxycodone 5 mg (or other opioid monoproduct equivalent) for open or laparoscopic appendectomy.¹⁰⁶ 	 For patients who benefitted from gabapentinoid therapy while hospitalized, consider prescribing a 5- to 10-day course of a gabapentinoids upon discharge. It is recommended that the discharge dosing regimen match the inpatient regimen. It is recommended that concurrent use of gabapentinoids and opioids in the outpatient setting be avoided as it increases the risk of respiratory depression.

Opioid-Sparing Multimodal Analgesic Pathway for Ventral Abdominal Wall Repair

Preoperative Recommendations	Consider for Preoperative Use
 APAP 1000 mg PO once COX-2 NSAID (celecoxib 200-400 mg PO once <i>OR</i> meloxicam 7.5-15 mg PO once) Dexamethasone 0.1-0.2 mg/kg IV given slowly 	 Gabapentin 300-600 mg PO once OR pregabalin 75-150 mg PO once (adjust dose for age, renal function)^{19-20,107}

preoperatively or at induction ¹⁸	
It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to procedure.	
Intraoperative Recommendations	Consider for Intraoperative Use
 Operative technique: A laparoscopic approach is associated with less postoperative pain¹⁰⁸ When feasible, use mesh for all ventral hernia repairs Use of sutureless, self-gripping mesh may result in lower analgesic requirements than the use of transfascially sutured mesh¹⁰⁹⁻¹¹¹ Operative anesthesia: Minimize or avoid induction opioids, and minimize the use of intraoperative maintenance opioids For large defects, consider preoperative placement of thoracic epidural, bolus, and/or running basal dose during procedure¹¹²⁻¹¹³ Local anesthetic infiltration into the peritoneal, musculofascial, and subdermal tissue planes at incision sites¹¹⁴ Regional analgesia, consider: TAP block^{90,107,115-117} Quadratus lumborum block³² Oblique subcostal TAP block⁹¹ Rectus sheath block³⁴ Pharmacologic agents: Ketorolac 15 mg IV at closure, unless contraindicated or an NSAID was administered preoperatively¹¹⁸ 	 Operative technique: Opioid-free/sparing TIVA (e.g., propofol, dexmedetomidine, lidocaine, and ketamine)²⁸ For minor procedures, consider anesthesia with local or regional anesthesia only³⁷ Instillation of IPLA³⁷ Pharmacologic agents: Lidocaine 1.5 mg/kg IV bolus (max 150 mg) followed by 1-3 mg/kg/hr IV infusion³⁹⁻⁴² Esmolol loading dose of 0.5 mg/kg IV bolus over 1 minute followed by 0.01-0.05 mg/kg/min IV infusion⁴³⁻⁴⁴ Magnesium sulfate 30-50 mg/kg IV bolus followed by 6-20 mg/kg/hr IV infusion <i>OR</i> 4 gm IV given over 30-60 minutes at the close of case⁴⁵⁻⁴⁸
Consider for Intraoperative Use	
 For large defects or as adjunctive analgesia for patients we postoperative pain, including opioid-dependent patients, of severe or refractory postoperative pain, and patients above multimodal agents and one or more of the follow Pharmacologic Agents: Ketamine 0.1-0.3 mg/kg IV bolus once pre-incision Dexmedetomidine 0.8-1 mcg/kg IV bolus +/- 0.2-0 Regional Anesthesia: Catheter placement for continuous wound infusion 	 <i>i</i>ho are anticipated to have difficult-to-manage patients with chronic pain, patients with a history who request opioid-free surgery, consider use of the ing as clinically appropriate: +/- ketamine 0.1-0.3 mg/kg/hr IV infusion⁴⁹⁻⁵² 8 mcg/kg/hr IV infusion^{58,54-55} n with amide anesthetic¹¹⁹⁻¹²⁰

• Neuraxial anesthesia: spinal, TEA, or CSEA^{118,121}

Postoperative Recommendations	Consider for Postoperative Use	
 APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Nonpharmacological interventions 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches) Cyclobenzaprine 5-10 mg PO 3 times daily as needed <i>OR</i> metaxalone 800 mg PO 3 to 4 times daily as needed for pain caused by muscle spasms Gabapentin 300-600 mg PO 1 to 3 times daily <i>OR</i> pregabalin 75-150 mg PO once or twice daily (dose adjusted for renal function, age)⁶⁰ 	
For major defects or as adjunctive analgesia for patients v postoperative pain, including opioid-dependent patients, of severe or refractory postoperative pain, and patients v above multimodal agents and one or more of the following	vho are anticipated to have difficult-to-manage patients with chronic pain, patients with a history vho request opioid-free surgery, consider use of the ng as clinically appropriate:	
 <u>Regional Anesthesia</u>: Continuous wound infusion with amide anesthetic Continued epidural adjunctive analgesia¹²² <u>Pharmacologic Agents</u>: Ketamine 0.1-0.3 mg/kg IV bolus +/- ketamine 0.1-0.3 mg/kg IV bolus +/- ketamine 0.1-0.4 Dexmedetomidine 0.2-0.8 mcg/kg/hr IV infusion for 0.1-0.4 Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours epidural amide anesthetic are continued)³⁹⁻⁴² 	0.3 mg/kg/hr IV infusion for 24-48 hours ⁴⁹⁻⁵² or up to 24 hours ⁵⁴ (avoid if other forms of wound infusion or	
It is recommended that opioids be reserved for patients w analgesia. Clinicians are encouraged to maintain patients agents as clinically appropriate; it is advised that opioid m	whose pain is not well controlled with nonopioid receiving opioid therapy on multimodal analgesic nonotherapy be avoided.	
 Initiate opioid treatment with: Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed OR Morphine IR 5-15 mg PO every 4 to 6 hours as needed For pain not controlled with above opioid options, consider: Tramadol 50-100 mg PO every 4 hours Hydromorphone IR 2 mg PO every 4 hours as needed For pain not controlled by oral opioids, if patient strict NPO or for severe breakthrough pain, consider: Hydromorphone 0.5 mg IV every 2 hours as needed 		
Discharge Recommendations	Consider for Discharge	
 APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches) For patients who benefited from gabapentinoid therapy while hospitalized, consider prescribing a 5- to 10-day course of a gabapentinoids upon discharge. 	

every 12 hours **OR** meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved

• For opioid-naïve patients, prescribe between 0 and 10 tablets of oxycodone 5 mg (or other opioid monoproduct equivalent).

- It is suggested that the discharge dosing regimen match the inpatient dosing regimen.
- It is recommended that concurrent use of gabapentinoids and opioids in the outpatient setting be avoided as it increases the risk of respiratory depression.

Opioid-sparing Multimodal Analgesic Pathway for *Inguinal Herniorrhaphy*

Preoperative Recommendations	Consider for Preoperative Use
 APAP 1000 mg PO once COX-2 NSAID (celecoxib 200-400 mg PO once <i>OR</i> meloxicam 7.5-15 mg PO once) 	 Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction⁸² Gabapentin 300-600 mg PO once <i>OR</i> pregabalin 75-150 mg PO once (adjust dose for age, renal function)¹⁹⁻²⁰ Tizanidine 4 mg PO twice daily⁶⁴⁺⁶⁵

It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to procedure.

Intraoperative Recommendations	Consider for Intraoperative Use
 Operative technique: Laparoscopic repair is associated with less postoperative pain.¹⁰⁹ There are no recommendations for one particular open mesh technique, prosthesis type, or mesh fixation technique over another due to limited available pain data.¹²³ Operative anesthesia: Minimize or avoid induction opioids, and minimize intraoperative maintenance opioids. Pharmacologic agents: Ketorolac 15 mg IV at closure, unless contraindicated or an NSAID was administered preoperatively¹²⁴ 	 Operative anesthetic technique: Opioid-free/sparing total intravenous anesthesia (TIVA) with propofol, dexmedetomidine, lidocaine, and ketamine^{28,125} Local anesthetic infiltration at surgical sites¹²⁶⁻¹²⁷ Consider the use of bupivacaine products for incisional and/or regional analgesia.³⁵⁻³⁶. -Liposomal formulations are lacking evidence in terms of cost vs benefit. Regional anesthesia, consider: IL/IH block Inguinal nerve block¹²⁸ TAP block¹²⁹ "Double TAP": (IL/IH and TAP block)¹³⁰⁻¹³¹ Paravertebral blocks^{126,132-133} Erector spinae plane block⁸⁸ Pharmacologic agents: Lidocaine 1.5 mg/kg IV bolus (max 150 mg) followed by 1-3 mg/kg/hr IV infusion^{39-40,134} Esmolol loading dose 0.5 mg/kg IV bolus over 1 min followed by 0.01-0.05 mg/kg/min IV infusion⁴³⁻⁴⁴

	 Magnesium sulfate 30-50 mg/kg IV bolus followed by 6-20 mg/kg/hr IV infusion OR 4 gm IV given over 30-60 minutes at the close of case⁴⁵⁻⁴⁷
Consider for Intrao	perative Use
For open inguinal hernia repair or as adjunctive analgesia for patients who are anticipated to have difficult- to-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:	
 Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion⁴⁷⁻⁵² Dexmedetomidine 0.8-1 mcg/kg IV bolus +/- 0.2-0.8 mcg/kg/hr IV infusion^{54-55,58,125} <u>Regional Anesthesia</u>: 	
Catheter placement for continuous wound infusions with amide anesthetic and a stretce and a str	
 APAP 1 g PO every six to eight hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Nonpharmacological interventions 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches) Tizanidine 4 mg PO twice daily⁶⁴⁻⁶⁶
For open herniorrhaphy or as adjunctive analgesia for patients who are anticipated to have difficult-to- manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:	
 <u>Pharmacologic Agents</u>: Gabapentin 300-600 mg PO one to three times daily OR pregabalin 75-150 mg PO once or twice daily⁶⁰ Ketamine 0.1-0.3 mg/kg IV bolus +/- ketamine 0.1-0.3 mg/kg/hr IV infusion for 24-48 hours⁴⁹⁻⁵² Dexmedetomidine 0.2-0.8 mcg/kg/hr IV infusion for up to 24 hours⁵⁴ Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours (avoid if other forms of wound infusion or 	

epidural amide anesthetic are continued)^{39-40,134} Regional Analgesia:

• Continuous wound infusion with amide anesthetic

It is recommended that opioids be reserved for patients whose pain is not well controlled with nonopioid analgesia. Clinicians are encouraged to maintain patients receiving opioid therapy on multimodal analgesic agents as clinically appropriate; it is advised that opioid monotherapy be avoided.

Initiate opioid treatment with:

- Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed **OR**
- Morphine IR 5-15 mg PO every 4 to 6 hours as needed

For pain not controlled with above opioid options, consider:

 Tramadol 50-100 mg PO every 4 hours Hydromorphone IR 2 mg PO every 4 hours as needed For pain not controlled by oral opioids, if patient strict NPO or for severe breakthrough pain, consider: Hydromorphone 0.5 mg IV every 2 hours as needed 	
Discharge Recommendations	Consider for Discharge
 APAP 1 g PO every six to eight hours until pain has resolved <i>PLUS</i> NSAID (ibuprofen 600 mg PO every 6 hours <i>OR</i> naproxen 500 mg PO every 12 hours) <i>OR</i> COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours <i>OR</i> meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved¹⁻³ For opioid-naïve patients, prescribe zero to 10 tablets of oxycodone 5 mg (or equivalent opioid monoproduct) 	 Lidocaine 5% patch once daily, applied adjacent to incision (up to three patches) Tizanidine 4 mg PO twice daily for seven days⁶⁴⁻⁶⁵ For patients who benefited from gabapentinoid therapy while hospitalized, consider prescribing a 5- to 10-day course of a gabapentinoid upon discharge. It is suggested that the discharge dosing regimen match the inpatient regimen. It is recommended that concurrent use of gabapentinoids and opioids in the outpatient setting be avoided as it increases the risk of respiratory depression.

Opioid-Sparing Multimodal Analgesic Pathway for <u>Mastectomy With or Without Implant-Based or Flap Reconstruction</u>

APAP 1000 mg PO COX-2 NSAID (celecoxib 200-400 mg PO once OR meloxicam 7.5-15 mg PO once) Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction ¹³⁸ Gabapentin 300-600 mg PO once OR Pregabalin 75-150 mg PO once (adjust dose for age, renal function) ^{19-20,139} Venlafaxine 37.5 mg PO daily for 2 weeks, beginning the day prior to procedure for the prevention of chronic post- mastectomy pain (CPMP) ¹⁴⁰ (caution with the concomitant use of methylene blue) EMLA cream 5 g on the sternal area 5 minutes before surgery, and 15 g on the supraclavicular area and axilla at the end of the operation and daily for 4 days for the	Preoperative Recommendations	Consider for Preoperative Use
prevention of CPMP-44	APAP 1000 mg PO COX-2 NSAID (celecoxib 200-400 mg PO once OR meloxicam 7.5-15 mg PO once)	Dexamethasone 0.1-0.2 mg/kg IV given slowly preoperatively or at induction ¹³⁸ Gabapentin 300-600 mg PO once OR Pregabalin 75-150 mg PO once (adjust dose for age, renal function) ^{19-20,139} Venlafaxine 37.5 mg PO daily for 2 weeks, beginning the day prior to procedure for the prevention of chronic post- mastectomy pain (CPMP) ¹⁴⁰ (caution with the concomitant use of methylene blue) EMLA cream 5 g on the sternal area 5 minutes before surgery, and 15 g on the supraclavicular area and axilla at the end of the operation and daily for 4 days for the prevention of CPMP ¹⁴¹

It is recommended that preoperative oral agents listed be administered 30-90 minutes prior to procedure.

Intraoperative Recommendations

Consider for Intraoperative Use

at the close of case ⁴⁵⁻⁴⁸ Consider for Intraoperative Use	
Operative technique: Preserve axillary nerves whenever possible Operative anesthesia: Minimize or avoid induction opioids and minimize intraoperative maintenance opioids Regional anesthesia, consider: Paravertebral nerve block ¹⁴² Pectoral nerve block (Pecs) ¹⁴³⁻¹⁴⁴ Pecs I and II block after induction prior to incision Serratus plane blocks ESP block Consider adding dexamethasone or dexmedetomidine to PVB to enhance the quality and duration of peripheral nerve blocks <u>Pharmacologic agents</u> : Ketorolac 15 mg IV, unless contraindicated or an NSAID was administered preoperatively ¹⁴⁵⁻¹⁴⁷	Operative anesthesia: Opioid-free/sparing TIVA (e.g., propofol, dexmedetomidine, lidocaine, and ketamine) ^{28, 148-149} Administer local anesthetic at incision sites before making the incision, and infiltrate into skin, subcutaneous tissue, and the chest wall (+/- axilla, drain site) prior to closure ^{150- 151} For large incisions, surgeons must be mindful of limits on total quantity of local anesthetic injected and may opt to defer infiltration until after removal of the breast Bupivacaine products infiltrated prior to incision and prior to closure ³⁵⁻³⁶ Pharmacologic agents: Lidocaine 1.5 mg/kg IV bolus (max 150 mg) followed by 1-3 mg/kg/hr IV infusion (stop if and when bupivacaine products are administered) ^{40,42,152-156} Esmolol loading dose of 0.5 mg/kg IV bolus over 1 minute followed by 0.01-0.05 mg/kg/min IV infusion ⁴³⁻⁴⁴ Magnesium sulfate 30-50 mg/kg followed by 6-20 mg/kg/hr IV infusion OR 4 gm IV given over 30-60 minutes

For patients undergoing flap-based reconstruction or as adjunctive analgesia for patients who are anticipated to have difficult-to-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic Agents:

Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion⁴⁹⁻⁵²

Dexmedetomidine 0.8-1 mcg/kg IV bolus +/- 0.2-0.8 mcg/kg/hr IV infusion⁵⁴

Regional Anesthesia:

Catheter placement for continuous wound infusion of amide anesthetic

Epidural placement for adjunctive analgesia

Postoperative Recommendations	Consider for Postoperative Use
APAP 1 g PO every 6 to 8 hours until pain has resolved <i>PLUS</i> Nonpharmacological interventions	NSAID (ibuprofen 600 mg PO every 6 hours OR naproxen 500 mg PO every 12 hours) OR COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours OR meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours may reduce incidence of CMPS (avoid if bupivacaine products used or wound infusion of amide anesthetic continued) ^{42,152-156} Lidocaine 5% patch once daily, applied adjacent to incision

(up to 3 patches) Gabapentin 300 mg PO daily, titrated to 300 mg PO 3 times daily ¹⁵⁷ Cyclobenzaprine 5-10 mg PO 3 times daily as needed OR methocarbamol 750 mg PO 4 times daily as needed for pain caused by muscle spasms

For patients undergoing flap-based reconstruction or as adjunctive analgesia for patients who are anticipated to have difficult-to-manage postoperative pain, including opioid-dependent patients, patients with chronic pain, patients with a history of severe or refractory postoperative pain, and patients who request opioid-free surgery, consider use of the above multimodal agents and one or more of the following as clinically appropriate:

Pharmacologic Agents:

Ketamine 0.1-0.3 mg/kg IV bolus +/- 0.1-0.3 mg/kg/hr IV infusion for 24-48 hours⁴⁹⁻⁵² Dexmedetomidine 0.2-0.8 mcg/kg/hr IV infusion for up to 24 hours Lidocaine 1-2 mg/kg/hr IV infusion for 24-48 hours (avoid if bupivacaine products or other forms of wound infusion or epidural amide anesthetic are continued)^{40,42,152-156} <u>Regional Anesthesia</u>: Continuous wound infusion with amide anesthetic Continued epidural or paravertebral adjunctive analgesia

It is recommended that opioids be reserved for patients whose pain is not well controlled with nonopioid analgesia. Clinicians are encouraged to maintain patients receiving opioid therapy on multimodal analgesic agents as clinically appropriate; it is advised that opioid monotherapy be avoided.

Initiate opioid treatment with:

Oxycodone IR 5-10 mg PO every 4 to 6 hours as needed **OR**

Morphine IR 5-15 mg PO every 4 to 6 hours as needed

For pain not controlled with above opioid options, consider:

Tramadol 50-100 mg PO every 4 hours

Hydromorphone IR 2 mg PO every 4 hours as needed

For pain not controlled by oral opioids, if patient strict NPO or for severe breakthrough pain, consider:

Hydromorphone 0.5 mg IV every 2 hours as needed

Discharge Recommendations	Consider for Discharge
APAP 1 g PO every 6 to 8 hours until pain has resolved PLUS NSAID (ibuprofen 600 mg PO every 6 hours OR naproxen 500 mg PO every 12 hours) OR COX-2 NSAID (celecoxib 100-200 mg PO every 12 hours OR meloxicam 7.5-15 mg PO once daily) scheduled until pain is resolved Lidocaine 5% patch once daily, applied adjacent to incision (up to 3 patches) For opioid-naïve patients, prescribe between 0 and 20 tablets of oxycodone 5 mg (or equivalent opioid monoproduct) for simple mastectomy +/- SLND or	Venlafaxine 37.5 mg PO daily for up to 10 days may reduce risk of chronic post-mastectomy pain ³⁶² Topical diclofenac 1% gel, apply 2 g around surgical site 4 times daily

between 0 and 30 tablets for MRM or ALND	
It is recommended that assessment for post-mastectomy pup of breast surgery patients and that management of PM It is suggested that surgeons consider early referral of patients may include: Lidocaine 5% transdermal patch, apply up to 3 patches are Topical diclofenac 1% gel, apply 2 g around surgical site 4 to Gabapentin 300 mg PO once daily, titrated to 300 mg PO 3 Surgical excision of neuroma (for non-resectable neuroma products) ³⁵⁻³⁷ Liposomal formulations lack evidence in terms of cost vs borreatment of PMPS with regional nerve blocks Intercostal nerve blockade ¹⁵⁸ Stellate ganglion blockade Paravertebral blockade Thoracic plane blocks Superficial or deep serratus plane block ¹⁵⁹⁻¹⁶⁰ Physical therapy Acupuncture or other nonpharmacologic interventions	pain syndrome (PMPS) be a component of long-term follow- PS be initiated upon diagnosis. ents with persisting pain to a pain specialist. bund incision site daily times daily times daily times daily ¹⁵⁷ s, consider an infiltration of area with bupivacaine enefit.

References:

- 1. Apfelbaum JL, Chen C, Mehta SS, Gan TJ. Postoperative Pain Experience: Results from a National Survey Suggest Postoperative Pain Continues to Be Undermanaged. Anesth Analg. 2003;97(2):534–540. doi:10.1213/01.ANE.0000068822.10113.9E
- 2. Gan TJ, Habib AS, Miller TE, White W, Apfelbaum JL. Incidence, patient satisfaction, and perceptions of post-surgical pain: results from a US national survey. Curr Med Res Opin. 2014;30(1):149-160. doi:10.1185/03007995.2013.860019
- 3. Shipton EE, Bate F, Garrick R, Steketee C, Shipton EA, Visser EJ. Systematic Review of Pain Medicine Content, Teaching, and Assessment in Medical School Curricula Internationally. Pain Ther. 2018;7(2):139-161. doi:10.1007/s40122-018-0103-z
- 4. Thapa P, Euasobhon P. Chronic postsurgical pain: current evidence for prevention and management. Korean J Pain. 2018;31(3):155-173. doi:10.3344/kjp.2018.31.3.155
- 5. Martin PR, Hubbard JR. Substance-Related Disorders. In: Ebert MH, Loosen PT, Nurcombe B. Current Diagnosis & Treatment in Psychiatry. New York: McGraw Hill; 2000. p. 233-59.
- 6. Fletcher D, Martinez V. Opioid-induced hyperalgesia in patients after surgery: a systematic review and a meta-analysis. BJA Br J Anaesth. 2014;112(6):991-1004. doi:10.1093/bja/aeu137
- Ramaswamy S, Wilson JA, Colvin L. Non-opioid-based adjuvant analgesia in perioperative care. Contin Educ Anaesth Crit Care Pain. 2013;13(5):152-157. doi:10.1093/bjaceaccp/mkt012
 Mathew B, Lennon FE, Siegler JH, et al. Novel Role of the Mu Opioid Receptor in Lung Cancer Progression: A Laboratory Study. Anesth Analg. 2011;112(3):558-567. doi:10.1213/ANE.0b013e31820568af
- 9. Kaye AD, Patel N, Bueno FR, et al. Effect of Opiates, Anesthetic Techniques, and Other Perioperative Factors on Surgical Cancer Patients. Ochsner J. 2014;14(2):216-228.
- 10. Andreae MH, Andreae DA. Regional anesthesia to prevent chronic pain after surgery: a Cochrane systematic review and metaanalysis. BJA Br J Anaesth. 2013;111(5):711-720. doi:10.1093/bia/aet213
- 11. Ladha KS, Patorno E, Huybrechts KF, Liu J, Rathmell JP, Bateman BT. Variations in the Use of Perioperative Multimodal Analgesic Therapy. Anesthesiol J Am Soc Anesthesiol. 2016;124(4):837-845. doi:10.1097/ALN.00000000001034
- 12. Curatolo M, Sveticic G. Drug combinations in pain treatment: a review of the published evidence and a method for finding the optimal combination. Best Pract Res Clin Anaesthesiol. 2002;16(4):507-519. doi:10.1053/bean.2002.0254
- 13. American Society of Anesthesiologists Task Force on Acute Pain. Practice guidelines for acute pain management in the perioperative setting : an updated report by the American Society of Anesthesiologists Task Force on Acute Pain Management. Anesthesiology. 2012;116:248-273.
- 14. Kumar K, Kirksey MA, Duong S, Wu CL. A Review of Opioid-Sparing Modalities in Perioperative Pain Management: Methods to Decrease Opioid Use Postoperatively. Anesth Analg. 2017;125(5):1749-1760. doi:10.1213/ANE.00000000002497
- Joshi GP, Kehlet H, Beloeil H, et al. Guidelines for perioperative pain management: need for re-evaluation. Br J Anaesth. 2017;119(4):720-722. doi:10.1093/bja/aex304
 Substance Abuse and Mental Health Services Administration. Reports and Detailed Tables From the 2016 National Survey on Drug Use and Health (NSDUH).
- https://www.samhsa.gov/data/nsduh/reports-detailed-tables-2016-NSDUH. Published September 2016. Accessed September 15, 2019.
- El-Boghdadly K, Levy NA, Fawcett WJ, Knaggs RD, Laycock H, Baird E, Cox FJ, Eardley W, Kemp H, Malpus Z, Partridge A, Partridge J, Patel A, Price C, Robinson J, Russon K, Walumbe J, Lobo DN. Peri-operative pain management in adults: a multidisciplinary consensus statement from the Association of Anaesthetists and the British Pain Society. Anesthesia. 2024 Nov;79(11):1220-1236. doi: 10.1111/anae.16391. Epub 2024 Sep 25. PMID: 39319373.
- 18. Bisgaard T, Klarskov B, Kehlet H, Rosenberg J. Preoperative Dexamethasone Improves Surgical Outcome After Laparoscopic Cholecystectomy. Ann Surg. 2003;238(5):651-660. doi:10.1097/01.sla.0000094390.82352.cb
- 19. Arumugam S, Lau CS, Chamberlain RS. Use of preoperative gabapentin significantly reduces postoperative opioid consumption: a meta-analysis. Journal of Pain Research. doi:10.2147/JPR.S112626
- 20. Hu J, Huang D, Li M, Wu C, Zhang J. Effects of a single dose of preoperative pregabalin and gabapentin for acute postoperative pain: a network meta-analysis of randomized controlled trials. Journal of Pain Research. doi:10.2147/JPR.S170810
- 21. Ahad S, Figueredo EJ. Laparoscopic Colectomy. Medscape Gen Med. 2007;9(2):37.
- 22. Cummings LC, Delaney CP, Cooper GS. Laparoscopic versus open colectomy for colon cancer in an older population: a cohort study. World J Surg Oncol. 2012;10(1):31. doi:10.1186/1477-7819-10-31
- 23. Lorenzon L, La Torre M, Ziparo V, et al. Evidence-based medicine and surgical approaches for colon cancer: Evidences, benefits, and limitations of the laparoscopic vs open resection. World J Gastroenterol WJG. 2014;20(13):3680-3692. doi:10.3748/wjg.v20. 113.3680
- 24. Hazebroek EJ, The Color Study Group. COLOR. Surg Endosc Interv Tech. 2002;16(6):949-953. doi:10.1007/s00464-001-8165-z
- 25. Ringressi MN, Boni L, Freschi G, et al. Comparing laparoscopic surgery with open surgery for long-term outcomes in patients with stage I to III colon cancer. Surg Oncol. 2018;27(2):115-122. doi:10.1016/j.suronc.2018.02.004
- 26. Lei Q-C, Wang X-Y, Zheng H-Z, et al. Laparoscopic Versus Open Colorectal Resection Within Fast Track Programs: An Update MetaAnalysis Based on Randomized Controlled Trials. J Clin Med Res. 2015;7(8):594-601. doi:10.14740/jocmr2177w
- 27. Joshi GP, Bonnet F, Kehlet H. Evidence-based postoperative pain management after laparoscopic colorectal surgery. Colorectal Dis. 2013;15(2):146-155. doi:10.1111/j.1463-1318.2012.03062.x
- 28. Bakan M, Umutoglu T, Topuz U, et al. Opioid-free total intravenous anesthesia with propofol, dexmedetomidine and lidocaine infusions for laparoscopic cholecystectomy: a prospective, randomized, double-blinded study. Braz J Anesthesiol Engl Ed. 2015;65(3):191-199. doi:10.1016/j.bjane.2014.05.001
- 29. Guerra L, Philip S, Lax EA, Smithson L, Pearlman R, Damadi A. Transversus Abdominis Plane Blocks in Laparoscopic Colorectal Surgery: Better Pain Control and Patient Outcomes with Liposomal Bupivacaine than Bupivacaine. Am Surg. 2019;85(9):1013-1016.
- 30. Torgeson M, Kileny J, Pfeifer C, Narkiewicz L, Obi S. Conventional Epidural vs Transversus Abdominis Plane Block with Liposomal Bupivacaine: A Randomized Trial in Colorectal Surgery. J Am Coll Surg. 2018;227(1):78-83. doi:10.1016/j.jamcollsurg.2018.04.021
- Stokes AL, Adhikary SD, Quintili A, et al. Liposomal Bupivacaine Use in Transversus Abdominis Plane Blocks Reduces Pain and Postoperative Intravenous Opioid Requirement After Colorectal Surgery. Dis Colon Rectum. 2017;60(2):170–177. doi:10.1097/ DCR.00000000000747
- 32. Elsharkawy H, El-Boghdadly K, Barrington M. Quadratus Lumborum Block: Anatomical Concepts, Mechanisms, and Techniques. Anesthesiology. 2019;130(2):322-335. doi:10.1097/ALN.00000000002524
- Jain K, Jaiswal V, Puri A. Erector spinae plane block: Relatively new block on horizon with a wide spectrum of application A case series. Indian J Anaesth. 2018;62(10):809-813. doi:10.4103/iia.UA 263 18
- 34. Kartalov A, Jankulovski N, Kuzmanovska B, et al. The Effect of Rectus Sheath Block as a Supplement of General Anesthesia on Postoperative Analgesia in Adult Patient Undergoing Umbilical Hernia Repair. Pril Makedon Akad Na Nauk Umet Oddelenie Za Med Nauki. 2017;38(3):135-142. doi:10.2478/prilozi-2018-0014
- 35. Hamilton TW, Athanassoglou V, Mellon S, et al. Liposomal bupivacaine infiltration at the surgical site for the management of postoperative pain. Cochrane Database Syst Rev. 2017;2017(2). doi:10.1002/14651858.CD011419.pub2
- 36. Dasta J, Ramamoorthy S, Patou G, Sinatra R. Bupivacaine liposome injectable suspension compared with bupivacaine HCl for the reduction of opioid burden in the postsurgical setting. Curr Med Res Opin. 2012;28(10):1609-1615. doi:10.1185/03007995.2012.721760
- Hamill JK, Rahiri J-L, Hill AG. Analgesic effect of intraperitoneal local anesthetic in surgery: an overview of systematic reviews. J Surg Res. 2017;212:167-177. doi:10.1016/j.jss.2017.01.022
 Kahokehr A, Sammour T, Shoshtari KZ, Taylor M, Hill AG. Intraperitoneal Local Anesthetic Improves Recovery After Colon Resection: A Double-Blinded Randomized Controlled Trial. Ann Surg. 2011;254(1):28-38. doi:10.1097/SLA.0b013e318221f0cf
- Martet E, Rolin M, Beaussier M, Bonnet F. Meta-analysis of intravenous lidocaine and postoperative recovery after abdominal surgery. BJS Br J Surg. 2008;95(11):1331-1338. doi:10.1002/bjs.6375

- 40. McCarthy GC, Megalla SA, Habib AS. Impact of Intravenous Lidocaine Infusion on Postoperative Analgesia and Recovery from Surgery. Drugs. 2010;70(9):1149-1163. doi:10.2165/10898560-00000000-00000
- 41. Vigneault L, Turgeon AF, Côté D, et al. Perioperative intravenous lidocaine infusion for postoperative pain control: a meta-analysis of randomized controlled trials. Can J Anesth Can Anesth. 2011;58(1):22-37. doi:10.1007/s12630-010-9407-0
- 42. Dunn LK, Durieux ME. Perioperative Use of Intravenous Lidocaine: Anesthesiology. 2017;126(4):729-737. doi:10.1097/ ALN.00000000001527
- 43. Watts R, Thiruvenkatarajan V, Calvert M, Newcombe G, van Wijk RM. The effect of perioperative esmolol on early postoperative pain: A systematic review and meta-analysis. J Anaesthesiol Clin Pharmacol. 2017;33(1):28-39. doi:10.4103/0970-9185.202182
- 44. Gelineau AM, King MR, Ladha KS, Burns SM, Houle T, Anderson TA. Intraoperative Esmolol as an Adjunct for Perioperative Opioid and Postoperative Pain Reduction: A Systematic Review, Meta-analysis, and Meta-regression. doi:info:doi/10.1213/ ANE.0000000002469
- De Oliveira GS, Castro-Alves LJ, Khan JH, McCarthy RJ. Perioperative Systemic Magnesium to Minimize Postoperative Pain: A Meta-analysis of Randomized Controlled Trials. Anesthesiology. 2013;119(1):178-190. doi:10.1097/ALN.0b013e318297630d
- 46. National Center for Biotechnology Information. Analgesic Efficacy of Continuous Intravenous Magnesium Infusion as an Adjuvant to Morphine for Postoperative Analgesia: A Systematic Review and Meta-Analysis. Centre for Reviews and Dissemination (UK); 2013. http://www.ncbi.nlm.nih.gov/books/NBK159491/. Accessed March 2, 2020.
- 47. Gupta K, Vohra V, Sood J. The role of magnesium as an adjuvant during general anesthesia. Anesthesia. 2006;61(11):1058-1063. doi:10.1111/j.1365-2044.2006.04801.x
- 48. Do S-H. Magnesium: a versatile drug for anesthesiologists. Korean J Anesthesiol. 2013;65(1):4-8. doi:10.4097/kjae.2013.65.1.4
- 49. Laskowski K, Stirling A, McKay WP, Lim HJ. A systematic review of intravenous ketamine for postoperative analgesia. Can J Anesth Can Anesth. 2011;58(10):911. doi:10.1007/s12630-011-9560-0
- 50. Elia N, Tramèr MR. Ketamine and postoperative pain a quantitative systematic review of randomised trials. Pain. 2005;113(1):61-70. doi:10.1016/j.pain.2004.09.036
- 51. Subramaniam K, Subramaniam B, Steinbrook RA. Ketamine as adjuvant analgesic to opioids: a quantitative and qualitative systematic review. Anesth Analg. 2004;99(2):482-495, table of contents. doi:10.1213/01.ANE.0000118109.12855.07
- Cheung CW, Qiu Q, Ying ACL, Choi SW, Law WL, Irwin MG. The effects of intra-operative dexmedetomidine on postoperative pain, side-effects and recovery in colorectal surgery. Anaesthesia. 2014;69(11):1214-1221. doi:10.1111/anae.12759
- 54. Grosu I, Lavand'homme P. Use of dexmedetomidine for pain control. F1000 Med Rep. 2010;2. doi:10.3410/M2-90
- 55. Grape S, Kirkham KR, Frauenknecht J, Albrecht E. Intra-operative analgesia with remifentanil vs. dexmedetomidine: a systematic review and meta-analysis with trial sequential analysis. Anaesthesia. 2019;74(6):793-800. doi:10.1111/anae.14657
- 56. Bakan M, Umutoglu T, Topuz U, et al. Opioid-free total intravenous anesthesia with propofol, dexmedetomidine and lidocaine infusions for laparoscopic cholecystectomy: a prospective, randomized, double-blinded study. Braz J Anesthesiol Engl Ed. 2015;65(3):191-199. doi:10.1016/j.bjane.2014.05.001
- 57. Park J-K, Cheong SH, Lee KM, et al. Does dexmedetomidine reduce postoperative pain after laparoscopic cholecystectomy with multimodal analgesia? Korean J Anesthesiol. 2012:63(5):436-440. doi:10.4097/kiae.2012.63.5.436
- Blaudszun G, Lysakowski C, Elia N, Tramèr MR. Effect of Perioperative Systemic α2 Agonists on Postoperative Morphine Consumption and Pain IntensitySystematic Review and Metaanalysis of Randomized Controlled Trials. Anesthesiol J Am Soc Anesthesiol. 2012;116(6):1312-1322. doi:10.1097/ALN.0b013e31825681cb
- Helander EM, Webb MP, Bias M, Whang EE, Kaye AD, Urman RD. Use of Regional Anesthesia Techniques: Analysis of Institutional Enhanced Recovery After Surgery Protocols for Colorectal Surgery. J Laparoendosc Adv Surg Tech. 2017;27(9):898-902. doi:10.1089/lap.2017.0339
- 60. Clarke HA, Katz J, McCartney CIL, et al. Perioperative gabapentin reduces 24-hour opioid consumption and improves in-hospital rehabilitation but not post-discharge outcomes after total knee arthroplasty with peripheral nerve block. BJA Br J Anaesth. 2014;113(5):855-864. doi:10.1093/bja/aeu202
- Hu J, Huang D, Li M, Wu C, Zhang J. Effects of a single dose of preoperative pregabalin and gabapentin for acute postoperative pain: a network meta-analysis of randomized controlled trials. Journal of Pain Research. doi:10.2147/JPR.S170810
- 62. Eidy M, Fazel MR, Abdolrahimzadeh H, Moravveji AR, Kochaki E, Mohammadzadeh M. Effects of pregabalin and gabapentin on postoperative pain and opioid consumption after laparoscopic cholecystectomy. Korean J Anesthesiol. 2017;70(4):434-438. doi:10.4097/kjae.2017.70.4.434
- 63. Ghadami N, Barzanji A, Nasseri K, Sarshivi F, Nouri B. Effect of gabapentin in comparison with hydrocortisone on postlaparoscopic cholecystectomy pain control. J Fam Med Prim Care. 2019;8(2):652-656. doi:10.4103/jfmpc.jfmpc_407_18
- 64. Yazicioğlu D, Caparlar C, Akkaya T, Mercan U, Kulaçoğlu H. Tizanidine for the management of acute postoperative pain after inguinal hernia repair: A placebo-controlled double-blind trial. Eur J Anaesthesiol. 2016;33(3):215-222. doi:10.1097/ EJA.0000000000371
- Talakoub R, Abbasi S, Maghami E, Zavareh SMHT. The effect of oral tizanidine on postoperative pain relief after elective laparoscopic cholecystectomy. Adv Biomed Res. 2016;5:19. doi:10.4103/2277-9175.175905
- Donatsky AM, Bjerrum F, Gögenur I. Surgical techniques to minimize shoulder pain after laparoscopic cholecystectomy. A systematic review. Surg Endosc. 2013;27(7):2275-2282. doi:10.1007/s00464-012-2759-5
- 67. The European Society of Anaesthesiology & Pain Therapy. Laparoscopic Cholecystectomy 2017. Procedural Specific Postoperative Pain Management (PROSPECT). https://esraeurope.org/prospect/procedures/laparoscopic-cholecystectomy-2017/summaryrecommendations-12/. Published 2020.
- 68. Gurusamy KS, Nagendran M, Toon CD, Guerrini GP, Zinnuroglu M, Davidson BR. Methods of intraperitoneal local anaesthetic instillation for laparoscopic cholecystectomy. Cochrane Database Syst Rev. 2014;(3). doi:10.1002/14651858.CD009060.pub2
- 69. Govil N, Kumar P. Intraperitoneal Levobupivacaine with or without Clonidine for Pain Relief after Laparoscopic Cholecystectomy: A Randomized, Double-blind, Placebo-controlled Trial. Anesth Essays Res. 2017;11(1):125-128. doi:10.4103/0259-1162.194561
- 70. Wood S, Lewis W, Egan R. Optimising Surgical Technique in Laparoscopic Cholecystectomy: a Review of Intraoperative Interventions. J Gastrointest Surg. 2019;23(9):1925-1932. doi:10.1007/s11605-019-04296-9
- 71. Karaman Y, Kebapçi E, Görgün M, Güvenli Y, Tekgül Z. Post-Laparoscopic Cholecystectomy Pain: Effects of Preincisional Infiltration and Intraperitoneal Levobupivacaine 0.25% on Pain Control-a Randomized Prospective Double-Blinded Placebo-Controlled Trial. Turk J Anaesthesiol Reanim. 2014;42(2):80-85. doi:10.5152/TJAR.2014.06025
- 72. Louizos AA, Hadzilia SJ, Leandros E, Kouroukli IK, Georgiou LG, Bramis JP. Postoperative pain relief after laparoscopic cholecystectomy: A placebo-controlled double-blind randomized trial of preincisional infiltration and intraperitoneal instillation of levobupivacaine 0.25%. Surg Endosc Interv Tech. 2005;19(11):1503-1506. doi:10.1007/s00464-005-3002-4
- 73. Choi GJ, Kang H, Baek CW, Jung YH, Kim DR. Effect of intraperitoneal local anesthetic on pain characteristics after laparoscopic cholecystectomy. World J Gastroenterol. 2015;21(47):13386-13395. doi:10.3748/wjg.v21.i47.13386
- 74. Shukla U, Prabhakar T, Malhotra K, Srivastava D, Malhotra K. Intraperitoneal bupivacaine alone or with dexmedetomidine or tramadol for post-operative analgesia following laparoscopic cholecystectomy: A comparative evaluation. Indian J Anaesth. 2015;59(4):234-239. doi:10.4103/0019-5049.155001
- 75. Jeong H-W, Kim CS, Choi KT, Jeong S-M, Kim D-H, Lee J-H. Preoperative versus Postoperative Rectus Sheath Block for Acute Postoperative Pain Relief after Laparoscopic Cholecystectomy: A Randomized Controlled Study. J Clin Med. 2019;8(7). doi:10.3390/jcm8071018
- Singh RK, Saini AM, Goel N, Bisht D, Seth A. Major laparoscopic surgery under regional anesthesia: A prospective feasibility study. Med J Armed Forces India. 2015;71(2):126-131. doi:10.1016/i.miafi.2014.12.010
- 77. Li J, Wang G, Xu W, Ding M, Yu W. Efficacy of intravenous lidocaine on pain relief in patients undergoing laparoscopic cholecystectomy: A meta-analysis from randomized controlled trials. Int J Surg. 2018;50:137-145. doi:10.1016/j.ijsu.2018.01.001
- 78. Zhao J-B, Li Y-L, Wang Y-M, et al. Intravenous lidocaine infusion for pain control after laparoscopic cholecystectomy: A metaanalysis of randomized controlled trials. Medicine (Baltimore). 2018;97(5):e9771. doi:10.1097/MD.00000000009771
- 79. Watts R, Thiruvenkatarajan V, Calvert M, Newcombe G, van Wijk RM. The effect of perioperative esmolol on early postoperative pain: A systematic review and meta-analysis. J

Anaesthesiol Clin Pharmacol. 2017;33(1):28-39. doi:10.4103/0970-9185.202182

- 80. Gelineau AM, King MR, Ladha KS, Burns SM, Houle T, Anderson TA. Intraoperative Esmolol as an Adjunct for Perioperative Opioid and Postoperative Pain Reduction: A Systematic Review, Meta-analysis, and Meta-regression. doi:info:doi/10.1213/ ANE.00000000002469
- 81. Dhir R, Singh MR, Kaul TK, Tewari A, Oberoi R. Effect of intravenous esmolol on analgesic requirements in laparoscopic cholecystectomy. J Anaesthesiol Clin Pharmacol. 2015;31(3):375-379. doi:10.4103/0970-9185.161676
- Bisgaard T, Klarskov B, Kehlet H, Rosenberg J. Preoperative Dexamethasone Improves Surgical Outcome After Laparoscopic Cholecystectomy. Ann Surg. 2003;238(5):651-660. doi:10.1097/01.sla.0000094390.82352.cb
- Lim SH, Jang EH, Kim M-H, et al. Analgesic effect of preoperative versus intraoperative dexamethasone after laparoscopic cholecystectomy with multimodal analgesia. Korean J Anesthesiol. 2011;61(4):315-319. doi:10.4097/kjae.2011.61.4.315
- Ye F, Wu Y, Zhou C. Effect of intravenous ketamine for postoperative analgesia in patients undergoing laparoscopic cholecystectomy. Medicine (Baltimore). 2017;96(51). doi:10.1097/MD.000000000009147
- Kang S-H, Kim Y-S, Hong T-H, et al. Effects of dexmedetomidine on inflammatory responses in patients undergoing laparoscopic cholecystectomy. Acta Anaesthesiol Scand. 2013;57(4):480-487. doi:10.1111/aas.12039
- 86. Chen XH, Wang ZJ, Xiang QM, Zheng JW. [Effect of dexmedetomidine alone for postoperative analgesia after laparoscopic cholecystectomy]. Zhonghua Yi Xue Za Zhi. 2017;97(4):295-299. doi:10.3760/cma.j.issn.0376-2491.2017.04.012
- 87. Lee JH, Huh J, Kim DK, Gil JR, Min SW, Han SS. Laparoscopic cholecystectomy under epidural anesthesia: a clinical feasibility study. Korean J Anesthesiol. 2010;59(6):383-388. doi:10.4097/kiae.2010.59.6.383
- 88. Bajwa SJS, Kulshrestha A. Anaesthesia for laparoscopic surgery: General vs regional anaesthesia. J Minimal Access Surg. 2016;12(1):4-9. doi:10.4103/0972-9941.169952
- 89. Tiwari S, Chauhan A, Chaterjee P, Alam MT. Laparoscopic cholecystectomy under spinal anaesthesia: A prospective, randomised study. J Minimal Access Surg. 2013;9(2):65-71. doi:10.4103/0972-9941.110965
- 90. McDonnell JG, O??Donnell B, Curley G, Heffernan A, Power C, Laffey JG. The Analgesic Efficacy of Transversus Abdominis Plane Block After Abdominal Surgery: A Prospective Randomized Controlled Trial: Anesth Analg. 2007;104(1):193-197. doi:10.1213/01. Ane.0000250223.49963.0f
- 91. Hebbard PM. Subcostal Transversus Abdominis Plane Block Under Ultrasound Guidance. Anesth Analg. 2008;106(2):674-675. doi:10.1213/ane.0b013e318161a88f
- 92. Garg R. Regional block: Walking away from central to peripheral nerves and planes for local anaesthetic drug deposition. Indian J Anaesth. 2019;63(7):517-519. doi:10.4103/ija.IJA_495_19
 93. Martinez V, Baudic S, Fletcher D. Chronic postsurgical pain. Ann Fr Anesth Reanim. 2013;32(6):422-435. doi:10.1016/j. Annfar.2013.04.012
- Lin H-F, Lai H-S, Lai I-R. Laparoscopic treatment of perforated appendicitis. World J Gastroenterol WJG. 2014;20(39):14338-14347. doi:10.3748/wjg.v20.i39.1433
- Jaschinski T, Mosch C, Eikermann M, Neugebauer EA. Laparoscopic versus open appendectomy in patients with suspected appendicitis: a systematic review of meta-analyses of randomised controlled trials. BMC Gastroenterol. 2015;15(1):48. doi:10.1186/s12876-015-0277-3
- Cash CL, Frazee RC, Abernathy SW, et al. A Prospective Treatment Protocol for Outpatient Laparoscopic Appendectomy for Acute Appendicitis. J Am Coll Surg. 2012;215(1):101-105. doi:10.1016/j.jamcollsurg.2012.02.024
- 97. Kim TH, Kang H, Hong JH, et al. Intraperitoneal and intravenous lidocaine for effective pain relief after laparoscopic appendectomy: a prospective, randomized, double-blind, placebocontrolled study. Surg Endosc. 2011;25(10):3183-3190. doi:10.1007/s00464-011-1684-3
- Elnabtity AM, Ibrahim M. Intraperitoneal dexmedetomidine as an adjuvant to bupivacaine for postoperative pain management in children undergoing laparoscopic appendectomy: A prospective randomized trial. Saudi J Anaesth. 2018;12(3):399-405. doi:10.4103/sja.SJA 760 17
- 99. Lee S-J, Lee J-N. The effect of perioperative esmolol infusion on the postoperative nausea, vomiting and pain after laparoscopic appendectomy. Korean J Anesthesiol. 2010;59(3):179-184. doi:10.4097/kjae.2010.59.3.179
- 100. Lee MH, Chung MH, Han CS, et al. Comparison of effects of intraoperative esmolol and ketamine infusion on acute postoperative pain after remifentanil-based anesthesia in patients undergoing laparoscopic cholecystectomy. Korean J Anesthesiol. 2014;66(3):222-229. doi:10.4097/kjae.2014.66.3.222
- Ali HM, Shehata AH. Open Appendectomy Using Ultrasound-Guided Transversus Abdominis Plane Block: A Case Report. Anesthesiol Pain Med. 2016;7(2). doi:10.5812/aapm.38118
 Wunsch H, Wijeysundera DN, Passarella MA, Neuman MD. Opioids Prescribed After Low-Risk Surgical Procedures in the United States, 2004-2012. JAMA. 2016;315(15):1654-1657. doi:10.1001/jama.2016.0130
- 103. Mokhtar Mehanna AMA, Ibrahim AG. Comparative Study between General and Spinal Anaesthesia in Laparoscopic Appendectomy. J Anesth Clin Res. 2017;08(04). doi:10.4172/2155-6148.1000713
- 104. Uzman S, Donmez T, Erdem VM, Hut A, Yildirim D, Akinci M. Combined spinal-epidural anesthesia in laparoscopic appendectomy: a prospective feasibility study. Ann Surg Treat Res. 2017;92(4):208. doi:10.4174/astr.2017.92.4.208
- 105. Lee W, Hahn K, Hur J, Kim Y. Effect of Topical Lidocaine Patch on Postoperative Pain Management in Laparoscopic Appendectomy: A Randomized, Double-Blind, Prospective Study. J Laparoendosc Adv Surg Tech A. 2018;28(9):1061-1067. doi:10.1089/ lap.2018.0013
- 106. Laufenberg-Feldmann R, Kappis B. Assessing preoperative anxiety using a questionnaire and clinical rating: A prospective observational study. Eur J Anaesthesiol. 2013;30(12):758-763. doi:10.1097/EJA.0b013e3283631751
- 107. Fayezizadeh M, Petro CC, Rosen MJ, Novitsky YW. Enhanced Recovery after Surgery Pathway for Abdominal Wall Reconstruction: Pilot Study and Preliminary Outcomes. Plast Reconstr Surg. 2014;134:1515-1595. doi:10.1097/PRS.00000000000674
- 108. Hope WW, Abdul W. Abdominal Wall Reconstruction. In: StatPearls. Treasure Island (FL): StatPearls Publishing; 2020. http://www.ncbi.nlm.nih.gov/books/NBK431108/. Accessed February 7, 2020.
- Kux M, Fuchsjäger N, Feichter A. Lichtenstein patch versus Shouldice technique in primary inguinal hernia with a high risk of recurrence. Chir Z Alle Geb Oper Medizen. 1994;65(1):59-62; discussion 63.
- 110. Breuing K, Butler CE, Ferzoco S, et al. Incisional ventral hernias: Review of the literature and recommendations regarding the grading and technique of repair. Surgery. 2010;148(3):544-558. doi:10.1016/j.surg.2010.01.008
- Khansa I, Janis JE. Abdominal Wall Reconstruction Using Retrorectus Self-adhering Mesh: A Novel Approach. Plast Reconstr Surg Glob Open. 2016;4(11):e1145. doi:10.1097/GOX.00000000001145
- 112. Ahlers O, Nachtigall I, Lenze J, et al. Intraoperative thoracic epidural anaesthesia attenuates stress-induced immunosuppression in patients undergoing major abdominal surgery [†]. Br J Anaesth. 2008;101(6):781-787. doi:10.1093/bja/aen287
- 113. Mungroop TH, Veelo DP, Busch OR, et al. Continuous wound infiltration or epidural analgesia for pain prevention after hepatopancreatic-biliary surgery within an enhanced recovery program (POP-UP trial): study protocol for a randomized controlled trial. Trials. 2015;16(1):562. doi:10.1186/s13063-015-1075-5
- 114. Joshi GP, Janis JE, Haas EM, Ramshaw BJ, Nihira MA, Dunkin BJ. Surgical Site Infiltration for Abdominal Surgery: A Novel Neuroanatomical-based Approach. Plast Reconstr Surg Glob Open. 2016;4(12). doi:10.1097/GOX.00000000001181
- Majumder A, Fayezizadeh M, Neupane R, Elliott HL, Novitsky YW. Benefits of Multimodal Enhanced Recovery Pathway in Patients Undergoing Open Ventral Hernia Repair. J Am Coll Surg. 2016;222(6):1106-1115. doi:10.1016/j.jamcollsurg.2016.02.015
- 116. Warren JA, Carbonell AM, Jones LK, et al. Length of Stay and Opioid Dose Requirement with Transversus Abdominis Plane Block vs Epidural Analgesia for Ventral Hernia Repair. J Am Coll Surg. 2019;228(4):680-686. doi:10.1016/j.jamcollsurg.2018.12.017
- 117. Yarwood J, Berrill A. Nerve blocks of the anterior abdominal wall. Contin Educ Anaesth Crit Care Pain. 2010;10(6):182-186. doi:10.1093/bjaceaccp/mkq035
- 118. Slabach R, Suyderhoud JP. Anesthetic Considerations for Abdominal Wall Reconstructive Surgery. Semin Plast Surg. 2012;26(01):012-017. doi:10.1055/s-0032-1302460
- 119. El-Boghdadly K, Madjdpour C, Chin KJ. Thoracic paravertebral blocks in abdominal surgery a systematic review of randomized controlled trials. Br J Anaesth. 2016;117(3):297-308. doi:10.1093/bja/aew269
- 120. Khansa I, Koogler A, Richards J, Bryant R, Janis JE. Pain Management in Abdominal Wall Reconstruction: Plast Reconstr Surg Glob Open. 2017;5(6):e1400. doi:10.1097/GOX.000000000001400

- 121. Krobot R, Premužić J. Comparison of general and spinal anaesthesia in patients undergoing open ventral hernia repair. Period Biol. 2013;115(2):225-229.
- 122. Warren JA, Stoddard C, Hunter AL, et al. Effect of Multimodal Analgesia on Opioid Use After Open Ventral Hernia Repair. J Gastrointest Surg. 2017;21(10):1692-1699. doi:10.1007/s11605-017-3529-4
- 123. The European Society of Anaesthesiology & Pain Therapy. Herniorraphy 2004. Procedural Specific Postoperative Pain Management (PROSPECT).
- 124. BenDavid B, BauneGoldstein U, Goldik Z, Gaitini L. Is preoperative ketorolac a useful adjunct to regional anesthesia for inguinal herniorrhaphy? Acta Anaesthesiol Scand. 1996;40(3):358-363. doi:10.1111/j.1399-6576.1996.tb04445.x
- 125. Wang H, Shi X, Qin X, Zhou J, Xia Y. Comparison of dexmedetomidine and propofol for conscious sedation in inguinal hernia repair: A prospective, randomized, controlled trial. J Int Med Res. 2017;45:030006051668840. doi:10.1177/0300060516688408
- 126. Wassef MR, Randazzo T, Ward W. The paravertebral nerve root block for inguinal herniorrhaphy--a comparison with the field block approach. Reg Anesth Pain Med. 1998;23(5):451-456. doi:10.1016/s1098-7339(98)90026-8
- 127. Kang H. The effect of dexmedetomidine added to preemptive ropivacaine infiltration on post-operative pain after inguinal herniorrhaphy: a prospective, randomized, double-blind, placebo-controlled study. Eur Surg. 2012;44(4):274-280. doi:10.1007/s10353-012-0085-8
- 128. Faiz SHR, Nader ND, Niknejadi S, Davari-Farid S, Hobika GG, Rahimzadeh P. A clinical trial comparing ultrasound-guided ilioinguinal/iliohypogastric nerve block to transversus abdominis plane block for analgesia following open inguinal hernia repair. J Pain Res. 2019;12:201-207. doi:10.2147/JPR.S179506
- 129. Takebayashi K, Matsumura M, Kawai Y, et al. Efficacy of Transversus Abdominis Plane Block and Rectus Sheath Block in Laparoscopic Inguinal Hernia Surgery. Int Surg. 2015;100(4):666-671. doi:10.9738/INTSURG-D-14-00193.1
- 130. Steffel L, Kim TE, Howard SK, et al. Comparative Effectiveness of Two Ultrasound-Guided Regional Block Techniques for Surgical Anesthesia in Open Unilateral Inguinal Hernia Repair. J Ultrasound Med. 2016;35(1):177-182. doi:10.7863/ultra.15.02057
- 131. Hosalli V, Ayyanagouda B, Hiremath P, Ambi U, Hulkund S. Comparative efficacy of postoperative analgesia between ultrasoundguided dual transversus abdominis plane and Ilioinguinal/Iliohypogastric nerve blocks for open inguinal hernia repair: An open-label prospective randomised comparative clinical trial. Indian J Anaesth. 2019;63(6):450-455. doi:10.4103/ija.IJA_153_19
- 132. Klein SM, Pietrobon R, Nielsen KC, et al. Paravertebral Somatic Nerve Block Compared With Peripheral Nerve Blocks for Outpatient Inguinal Herniorrhaphy. Reg Anesth Pain Med. 2002;27(5):476-480. doi:10.1053/rapm.2002.35147
- 133. Batra RK, Krishnan K, Agarwal A. Paravertebral Block. J Anaesthesiol Clin Pharmacol. 2011;27(1):5-11.
- 134. Kang H, Kim B-G. Intravenous Lidocaine for Effective Pain Relief after Inguinal Herniorrhaphy: A Prospective, Randomized, DoubleBlind, Placebo-Controlled Study. J Int Med Res. 2011;39(2):435-445. doi:10.1177/147323001103900211
- 135. Oakley MJ, Smith JS, Anderson JR, Fenton-Lee D. Randomized placebo-controlled trial of local anaesthetic infusion in day-case inguinal hernia repair. Br J Surg. 1998;85(6):797-799. doi:10.1046/j.1365-2168.1998.00651.x
- 136. Lau H, Patil NG, Lee F. Randomized Clinical Trial of Postoperative Subfascial Infusion with Bupivacaine following Ambulatory Open Mesh Repair of Inguinal Hernia. Dig Surg. 2003;20(4):285-289. doi:10.1159/000071187
- 137. Schurr MJ, Gordon DB, Pellino TA, Scanlon TA. Continuous local anesthetic infusion for pain management after outpatient inguinal herniorrhaphy. Surgery. 2004;136(4):761-769. doi:10.1016/j.surg.2004.06.016
- 138. Gärtner R, Kroman N, Callesen T, Kehlet H. Multimodal prevention of pain, nausea and vomiting after breast cancer surgery. Minerva Anestesiol. 2010;76(10):805-813.
- 139. Grover VK, Mathew PJ, Yaddanapudi S, Sehgal S. A single dose of preoperative gabapentin for pain reduction and requirement of morphine after total mastectomy and axillary dissection: Randomized placebo-controlled double-blind trial. J Postgrad Med. 2009;55(4):257. doi:10.4103/0022-3859.58928
- 140. Amr YM, Yousef AAA-M. Evaluation of efficacy of the perioperative administration of Venlafaxine or gabapentin on acute and chronic postmastectomy pain. Clin J Pain. 2010;26(5):381-385. doi:10.1097/AJP.0b013e3181cb406e
- 141. Fassoulaki A, Sarantopoulos C, Melemeni A, Hogan Q. EMLA reduces acute and chronic pain after breast surgery for cancer. Reg Anesth Pain Med. 2000;25(4):350-355. doi:10.1053/rapm.2000.7812
- 142. Tokita HK, Polanco TO, Shamsunder MG, et al. Non-narcotic Perioperative Pain Management in Prosthetic Breast Reconstruction During an Opioid Crisis: A Systematic Review of Paravertebral Blocks. Plast Reconstr Surg Glob Open. 2019;7(6). doi:10.1097/ GOX.0000000002299
- 143. Chiu C, Aleshi P, Esserman LJ, et al. Improved analgesia and reduced post-operative nausea and vomiting after implementation of an enhanced recovery after surgery (ERAS) pathway for total mastectomy. BMC Anesthesiol. 2018;18(1):41. doi:10.1186/s12871-018-0505-9
- 144. Blanco R. The 'pecs block': a novel technique for providing analgesia after breast surgery. Anaesthesia. 2011;66(9):847-848. doi:10.1111/j.1365-2044.2011.06838.x
- 145. Forget P, Vandenhende J, Berliere M, et al. Do Intraoperative Analgesics Influence Breast Cancer Recurrence After Mastectomy? A Retrospective Analysis. Anesth Analg. 2010;110(6):1630–1635. doi:10.1213/ANE.0b013e3181d2ad07
- Forget P, Bentin C, Machiels J-P, Berliere M, Coulie PG, De Kock M. Intraoperative use of ketorolac or diclofenac is associated with improved disease-free survival and overall survival in conservative breast cancer surgery. BJA Br J Anaesth. 2014;113(suppl_1):i82-i87. doi:10.1093/bja/aet464
- 147. Rojas KE, Fortes TA, Flom P, Manasseh D-M, Andaz C, Borgen P. Intraoperative Ketorolac Use Does Not Increase the Risk of Bleeding in Breast Surgery. Ann Surg Oncol. 2019;26(10):3368-3373. doi:10.1245/s10434-019-07557-8
- 148. Nair AS, Seelam S, Naik V, Rayani BK. Opioid-free mastectomy in combination with ultrasound-guided erector spinae block: A series of five cases. Indian J Anaesth. 2018;62(8):632-634. doi:10.4103/iia.JJA 314 18
- 149. Hontoir S, Saxena S, Gatto P, et al. Opioid-free anesthesia: what about patient comfort? A prospective, randomized, controlled trial. Acta Anaesthesiol Belg. 2016;67(4):183-190.
- 150. Vigneau A, Salengro A, Berger J, et al. A double-blind randomized trial of wound infiltration with ropivacaine after breast cancer surgery with axillary nodes dissection. BMC Anesthesiol. 2011;11(1):23. doi:10.1186/1471-2253-11-23
- 151. Zielinski J, Jaworski R, Smietanska I, Irga N, Wujtewicz M, Jaskiewicz J. A randomized, double-blind, placebo-controlled trial of preemptive analgesia with bupivacaine in patients undergoing mastectomy for carcinoma of the breast. Med Sci Monit Int Med J Exp Clin Res. 2011;17(10):CR589-CR597. doi:10.12659/MSM.881986
- 152. Kim MH, Lee KY, Park S, Kim SI, Park HS, Yoo YC. Effects of systemic lidocaine versus magnesium administration on postoperative functional recovery and chronic pain in patients
- undergoing breast cancer surgery: A prospective, randomized, double-blind, comparative clinical trial. PLOS ONE. 2017;12(3):e0173026. doi:10.1371/journal.pone.0173026 153. Chamaraux-Tran T-N, Mathelin C, Aprahamian M, et al. Antitumor Effects of Lidocaine on Human Breast Cancer Cells: An In Vitro and In Vivo Experimental Trial. Anticancer Res.
- 2018;38(1):95-105 154. Levene JL, Weinstein EJ, Cohen MS, et al. Local anesthetics and regional anesthesia versus conventional analgesia for preventing persistent postoperative pain in adults and children: A
- Cochrane systematic review and meta-analysis update. J Clin Anesth. 2019;55:116-127. doi:10.1016/j.jclinane.2018.12.043
- 155. Terkawi AS, Sharma S, Durieux ME, Thammishetti S, Brenin D, Tiouririne M. Perioperative lidocaine infusion reduces the incidence of post-mastectomy chronic pain: a double-blind, placebo-controlled randomized trial. Pain Physician. 2015;18(2):E139-146.
- 156. Kendall MC, McCarthy RJ, Panaro S, et al. The Effect of Intraoperative Systemic Lidocaine on Postoperative Persistent Pain Using Initiative on Methods, Measurement, and Pain Assessment in Clinical Trials Criteria Assessment Following Breast Cancer Surgery: A Randomized, Double-Blind, Placebo-Controlled Trial. Pain Pract. 2018;18(3):350-359. doi:10.1111/papr.12611
- Fan KL, Luvisa K, Black CK, et al. Gabapentin Decreases Narcotic Usage: Enhanced Recovery after Surgery Pathway in Free Autologous Breast Reconstruction. Plast Reconstr Surg Glob Open. 2019;7(8):e2350. doi:10.1097/GOX.000000000002350
- 158. Wisotzky EM, Saini V, Kao C. Ultrasound-Guided Intercostobrachial Nerve Block for Intercostobrachial Neuralgia in Breast Cancer Patients: A Case Series. PM&R. 2016;8(3):273-277. doi:10.1016/j.pmri.2015.10.003
- 159. Zocca JA, Chen GH, Puttanniah VG, Hung JC, Gulati A. Ultrasound-Guided Serratus Plane Block for Treatment of Postmastectomy Pain Syndromes in Breast Cancer Patients: A Case Series. Pain Pract. 2017;17(1):141-146. doi:10.1111/papr.12482
- 160. Piracha MM, Thorp SL, Puttanniah V, Gulati A. "A Tale of Two Planes": Deep Versus Superficial Serratus Plane Block for Postmastectomy Pain Syndrome. Reg Anesth Pain Med. 2017;42(2):259-262. doi:10.1097/AAP.00000000000555

Adapted from the Colorado CURE's 2020 Opioid Prescribing and Treatment Guidelines